1300084 (201BRHERINF (24 9)
*l‘L =[] L‘l:l:I

TEST REPORT

Ful 4S5 (No. ) : 202301DW105

MamEfR: RS EAA AR B L F KA

Sample Name

B RN A A A AL A PR )
Client

e Sl F e

Test Type

e

RSN T B2

China Building Material In

-

) i R Tl R R B R R
# )\ Tegdhnicgl Supgrvision and Rescareh Center of the Building Matcrials Industry




7)) FEFM R SN ROl Rl

180002283084 SIRPERINT(24 %)

RIS Tl TR A @ R B BRI ol

China Building Material Industry Center for Quality Supervision and Test of Dry-mixed Mortar

TEST REPORT

S (No.): 202301DW105 N NCANE : S
MEGRBTR | 525 B2 A AR 8+ T 0 KA M BIGAT | £ieton
FHEBAL | R R ATHAATRA 3] B AR | en

HE PR | RN A B A AR AR 6] =g —

$£TEME | 2022 %12 A4 13 8 Mame -;%
REEEH 203 0t A 038 | | MRELS | HIGS3015 ol
HRHE ke i | BEEE | e
WISIRIE | 1C/T 1018-2020 (K1 % % A ALBS K 71) fj}

BRISTE |1 fdh GRstLsigsaw)

* AR ABARE JO/T 1018-2020 & 64X 30 7 ik b 4T 42 50, A AR S it
A CGRETAZESEL) OB ERZLE 2., *

KRITLRIL

£Z3F. AR 2023 401 A 09 H-2023 5 02 A 12 B,

Hh4R: 100024

B 010-51164723/4716



(%) AR T AR BB BT 50
ZIA S LAl TR AR 7 dn B8 by B A T Rl

China Building Material Industry Center for Quality Supervision and Test of Dry-mixed Mortar

TEST REPORT
Fulb#wE(No.): 202301DW105 F201 H2 W
Fs KIRIE FRAEZESK KGR | BINEIL
FEM (s LA &S
1 A 20 TOTTA
/%
(UT=R) P

Bk ad: AREEROATRIRMLAE 2 R, FikTARBMAENERGR TS
R, RRERAR T B ABIL)CE B P HE Td; IR ESH
XAF T iz XA P 24h, EFRiZE 1h,

0 A S S R e
L AR IV 1 | R | W 1 BBl = e M s o S v Hi%: 010-31164723/4716 HEZR: 100024

€ exnnTunABERE D

he Build 1




3

6+

Ut

Notice

AT ARSI F 57 R A % TR
This test report is invalid without the seal.
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This test report is invalid without the signatures of the related persons.
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This test report is invalid if erased, altered or copied partially.
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Any doubt should inform us within 15 workdays after receiving the test report.
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The commissioned testing samples and commission information are provided by
the applicant. The results shown in the test report refer only to the sample(s) tested
unless otherwise stated. Identifying authenticity of the supplied samples and
information is out of our responsibility.) -
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The legal responsibility of this test report is charged with Technical Supervision
and Research Center of the Building Materials Industry.
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This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading.
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The two-dimension code on the first page and the last page of this report is the
anti-counterfeiting two-dimension code,
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